

Certification of Test Results

Products Manufactured & Quality Tested for
**Peerless Chain Co dba
Security Chain Co.(SCC)**

16131 SE Harvard, Clackamas, OR., U.S.A.

Date : 2016.03.16 Batch # : C12 700PCS PO # : S120326

The items described and listed on this certificate have been randomly tested during the production process.
These random tests are destruction tests and the Break values are listed herein.
Each and every item listed in this certificate have been proof tested to the minimum proof load listed herein.
All items herein are produced to US Federal Specifications and/or SCC Specifications
and manufactured under ISO 9002 requirements

*These products are certified as manufactured under strict ISO quality control standards in Zhejiang Prov., P.R. CHINA.
All test data provided is attested to be true and factual, the tests were performed as required and the items were approved for shipment*

Part # **H5125-0658** Proof Load: **21,300 LBS** Break Load: **28,900 LBS**

Working Load Limit: **7,100 LBS** Minimum Break Load: **28,400 LBS**

朱望林

Zhu Jianlin

Testing Engineer Signature



Certificate No 3300/96143
ISO 9002

